
od,u.^ lotfrce r KueB' yKpauHa
' Ayrv, uKratne

Tene+o8 / Ptore +38(044) 200-81€1 \.E,.5.:./
@arc I Fax +38(044) 200-8161 ANBCC UKRAINE

crp.

"":#::i:*' Ne 1413 Ao 30.06.2020 Pase

1t5

nporoKol noATBEP)t(gEH]4t cooTBETCTBt4f,
TEXHOnOfl4 qECKOTO nPOqECCA CBAPK]4 (WPQR)

Welding Procedure Qualification Record form (WPQR)
noATBepxAeHue coorBercrBl{t rexxononlqecKoro npoqecca cBapKr,r - Csngerenucreo o6 r,rcnurtaHltr

Welding procedure qualification - Test certificate
WPQR rsroroBnrene I Manufacturet's WPQR: ltle 135-C17-PA-G/tSi1-14 WPS ile 135- G4Si'l-'l,2-C17-PA-'14

PeAaKqrc / Reylslor,: 1

lbroroBrrenb / OOO <Bl4TAnOnllC)t
Manufacturer. LLC VITAPOLIS
AApec lAddress 08152, r.EonpKa, Kreecxar o6n., Kreao - CBerou|1,rHcr(Hi p-H, Tepprroprr rexHxKyMa, A.16

. 08152, Uknine, Kyiv region, Boyafua town, Kyivo - Svyatoshinskii district, Technikum area str., 16
HopMbf , npaB[na / CraHAapr xcnh|TaH]li EN ISO 15614-1 :2004 (c u3MeHeHxeMl4 I with amendments A'l:200g, M:20',12)
Code / Testing Standard
Aara cBapKn I Date of wetding: '16.12.2Q15

OEIIACTb I RANGE OF APPROVAL
npoqecc cEapKx / Welding Prccess EN rSO 4063-135 135

Txn coeArHeHxe x urB,a I Type of joint and weld BW
BW

(cM / see 8.4.3)

noAroroaKa rpoMoK I Groove shape
V - o6pa3Har pa3Aen(a rpoMoK

V- preparation
Co cKocoM KpoM(x (ox) /

With bevel edge(s)
fpynna |n noArpynna ocHoBHoro Mareprara
Parent mateial group and sub group cEN tso/TR r5608-1.2 1.1; 1.2 (R.B<460H/MM'z)

TonqrHa ocHoaHoro Merarna, Mi/t
Parent Mateial Thickness, mm

't 4.0 7.0 - 28.0

Tonqx8a uBa, MM / Weld metalThickness, mm 14.0 6e3 grpa{ree{rh I no restiction
HapyxHbri AlaMerp rpy6bl, Mti.r

Outside PiDe Diameter. mm
D>150 Anc / for PA, PC

D:500 Apyrxe/ ofl,er
OAr|H npoxoA / MBoro npoxoAoB
Single pass I Multi run

MBoro npoxoAoB I multi run MBofo npoxoAoB I multi run

O6o3HaqeHxe npxcaAo!Horo MarepxaJta
Fi er Mateial Designation

EN rSO 14341-A€ 46 4 M21 4Si1
AWS A5.r8 ER 705-6

A8arrorr'rHbri / Sinl/ar

Mapxa nplcaAo!Horo Mareprara
Filler Matedal Make

xoPAA 4sil ACry EN rSO 1434r
(CB-08r2C rOCT 2246I

AHanor[.rHbrt / Simr;hr

Pa3Mep np[caAorHoro iiareprara, MM

Fi er Mateial Size, mm
1.2

Her orpaHrre8xt (cM. 8.4.6)
No restrictions (see 8.4.6)

O6o3HaqeHhe 3auuTHoro ra3a / Orrcca
Designation of Shielding Gas/Flux ACry |sO 1417s - M21 -ArC.18

ACry |SO | 41 75 - M21 - AtC-18
(cM / see 8.5.2.1)

O6o3[aqeHre ra3a Anr 3aql{Tbt o6parHo, cropoHbl
D$ignation of Backing eas
PoA cBapoqHoro To(a n nonqpHocrb
Type of Welding Cunent and Polaity

DC "+"

BrrA nepeHoca MeraJha I Mode of MetalTransfer KpynHoxanenbHbri / G/obular
KpynHoKanerbHbrt, crpyiHbri

Globulat, Spray

noroHHar 3Heprxr, (A)dMM I Heat lnput, kJ/mm
KopeHb / Roof 0.755
3a.|on||.es)re I Fill 0-965
O6nxqoBr€ / Pass 1.06

0.74-0.77
0.94-0.99
0.98-1.14

nonoxeHxe cBapKrl / Welding Positions EN ISO 6947 . PA
Bce, KpoM.e I All, without

PG, J.LO45
8.4.2

TeMneparypa npeeBaprrenbHoro noAorpeBa,'C
Preheat TemDercture. "C
TeMneparypa Mexgy npoxoAaMl, "C
I nterpa ss tempe rature, " C

5l50 <150

'pulxi noAorpeB I Post-He€f,rg
TepMl4qecKar o6pa6orKa nocne cB€lpKll
Post Weld Heat Treatnent
Apyrar rH$opMaqxr (cM. 8.5)
Other lnformation (see also 8.5)

HacrotrqlrM yAoqroBeprercr, \iro o6pa3qu A-nr cBapKu noAroroBJleHbt, cBapeHbr r,r r,rcnbFaHu yAoBneraopurerhHo. E coorBercrBttl,t c
Th.6.FrxucMU /r.qr.hr.l ertr. Catlified lhar ta.r utat.l. urara ^ra^aral uralde.!';l...! r^ddt.E*aiarl^rilv in

accordance with the reduircnents standatd of the code-testim standad indicated above. j -lzll'1.Ir-r;IN-
MecTo noAmoBxu rDoroKora
(t cation):
YHOCII <nATOHCEPT), KneB
(ANBCC "PATONCERT"), Kyiv

Aara
no,[roToBru

(Date ofissue):
29.0r.2016
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N9 KoHrponbHoro o6pa3qa
Test Piece No

OcHoBHoi Merafln
Parent metal L1 +"

fun coeA[Hequa I Jont type Mapt<a I Grade 0912c 0912c
E CrHXoBoe / Eult O yrnoBoe / F///ef CraHAapr sn, cneqh(prKaqHt

Standarc! o r specif ication
focT 19903-74
rocT 5520.79

rocT t9903-74
rocT 5520-79

n Tpy6hr |'t nracrrHLl
" Irbes o P/ales

|-.l T-crhrk r-r narpy6oxu Tee a Branch

Itl nonHoe nponnaBneHre

- ruu penetfa on

Q noA(na+xa I Backing strip

nocroqHHasnAa-Her
Permanent"Yes"No

Tl,|n
tvpe

fpynna/ noArpynna
Group / Subgraup 1t1.2 111.2

TonqHHa (MM)
Thickness (nm) 14 14

LJ 3aqkcrxa rn, aHnnaBxa (opHr uBa / Back gouging at chippjng
Hapyx8bfti AHaMetp (MM)
Outside diametet (nm)

nPoToKon hcnb|TAHt414 cBApHoro COEAt4HEHl4t
RECORD OF WELD TEST

KoHcrpyKr.lxr coeAxHe{ra/Joint design ffocneAoBaren6so@

OrMerr|Tb MapKn tr ty'hdicate grcdesIt12 fonqrBa cBapoqHoro uBa (a), BennqxHa Karera (z)
nominal throat thickness (a), lea lenath (z)

XOPAA 4si'l ACTy EN ISO 14341 (CB-08T2C TOCT

AuaMeip / dianeter (MM / mm)

Pac\oA/flow rcte (n/MuH / l/min)
fr'r unu cocraB / type or composition

lun t,nu coqaa / type or conposition

npeAEapHrenbHbti Ha.peal preheat E Her/No E Aalyes TeMneparypa
Temperature

- Bpo$e El']!eoxKA I holdno tme . -
HarpeB nocre cBapKr / postheal E Her/No E llalyes
TepMooopa6orKa nocne csap.ur pwHT E He/No E Aa/yes TeMneparypa BsragpxK,, / hording temp. : - 

.c
CKopocrb HarpsBa
Heat hte

M3roroBxrenr (Manuf aclurer)
O-H.O. fl\Jame) AnrNrog A.H.

noannc6 (slgnature) _
aara (date)

llpoueHKo H.A. noAnxcb (sjgnature)

TexHuqecxxn ekcnepr, IWE
29.01.2016

qepHhri A.B. noAn cL (signatufe)

) 29.01

r, l,'. 
P,' ' 'u,-t" L\

9 r i -N".-"q
Ne 135-C1X+A-04Si1-14

ISTC "PATONSERf", Ltd , 1 1 Boqnka sbeet, KyM, Ukrcine, tet. +3a (o4q mA-At -61



1. Hepa3pyuarcqxti {oHTponb / Non destrucflve lesls

nPOTOKOII XCnblTAHl,l14 CBAPHOTO COEAt4HEHt4g
RECORD OF WELD TEST

2. l,lcnb|TaHue Ha crarrqec*oo pacrrxe8re / Ierslle fests CraHAapr Ha lcnEfraHre I Standard far test EN ISO 4136

3. llcnb|laHre Ha yAaprlhti ,3rx6 / /mpacf lesfs CTaHAapr Ha xcnhFaH he I Standad for test EN ISO 9016

O6pa3eq Anr qcnhraHnfi
Test specimen

TeMIeparypa

Test lempe@ture
cc)

Rm
(N/mm,)

Re'

Mecro
pa3pyureHrt

MapxnpoBxa
Ma*

Trn la pa3MepH (MM)
Type and sizes (mn)

Tpe6yeMbte 3HaqeHrt
(' ronbkoanq qkruHAprqecxrx o6pa3qos;
Required values ffat cvlndricat sDecinen ontvl

nonepeqHbre
Ttansverce

ql,|nxHAprqecxxe
,|3 MeraruE lIBa

Cvlinclical WM
522

14x25
20

2 14x25 524.3 OCHOBHOi METATN

acceptable

Ocrh3
Sketch

MapxuposKa

o6pa3qa
Specinen

TeMneparypa

Iesl temp. ('C)

nonoxeH14e

o6pa3qa (nO

TOnqqHe
coearxeHuf,)

Specinen
Iocatian)

nonyeeHHsre 3Ha'refirn pa6orbt yAapa KV (AX /J)
Mecro pacnofioxeHun HaApsa I Natch lacaljon

Pe3ynbrarbr n nprMe'rafl nfi
Resuns and rcharks

Merann urBa (VWT)
30Ha repMr!ecxoro Brrrf,Hxr (3TB)

Heat Atfecled Zone NHf)
Mapt<a h l/Grade h Mapxa tz /Grade t,

OrAenbHoe
lndivid.

GpeaBee

Average Individ

CpeAHee

Avercge
OrAenbHoe

lndivid.

cpeaHee
Average

2.,1 -40 VWT O/2 102.0

78.1 npt euneusti' I acceptable2.2 -40 vwT ot2

40 vwr u2 69.6
2.1 -20 VWT O/2 103.9

103.1-20 VWT O/2 81.S npt euneMbti I acceptable
-20 \twr ot2 123.6

r paooBallrF I Req u i rcments
KV (Ax / J)

Mapxa t1

Gnde h
MapKa t,
Gracle t,

Merann uiBa

WM WM Meiann wBa / weld netal
HAZ r 3oHa repMr,{ocxoro Bnua{t a/ heat affected zoneQrAenbHErc t lodiwdual 47 47 47

CpeAHee , average 47 47 47

*, fl.ol,l---. /7-
+&t^ WPQR Ne 135-C17-PA-c4Si1-14 3t5

CTg. I Paqe

AyArjrop, IWE
IlpoueHt(o H.A. noAnHcB (signature)

TexHtrqecKuil eKcnepr, IWE
qeoH6rfi A.B. noanxcB (signature) _

il$;uq
tq
'.13
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npoToKoIl ilcnbtTAH1414 CBAPHOTO COEgl4HEHl4t
RECORD OF WELD TEST

4. 
'fcn6[aHke 

Ha cralxqecKrii n3rr6 / Eerd fests CraHAapr Ha ucnbtraH Ae t Standad for test EN ISO 5i73

5. KoHrpotrE TBepAocrr I Hardness test HVl o CraHAapr Ha r4cnbtraH re t Standafu fot test EN ISO 9015-i

I\rakcuMaIbHo Aonycl,4Moe 3HaseAAe I Max. a owable value 380

O6pa3eq A'|r rcnb|TaHti
Test specimen

AnaMerp QopMr-
pyroqei onpaBxl,|

(MM, mm)

HanpaaneHxe x3rr6a |.l paccrotHte Mex(Ay
onopaMl,| {mm)

Diection of bending and distance between the
rolers

Pe3ynETaTH |. nprMegaHrg
Resulb and rcna*s

MapKMpoBxa
Mark

nonepeqHEri
Irarsvelse

npoAor6Hbri
Longitudinal

IlrqeBoi KopHsBofi
Root

50t{oBori
Slde

'14x20 82 18O" - np{eMneMHi /
acceptable

14,2O 56 82 180'- npxeMneMbti /
acceDtable

14x20 a2 180" - npneMneMbri /
acceptabb

4 14,20 a2
'180" - np{eMneMHi /

acceDtable

3cKr3
Sketch

3cxx3
Sketch

O6nacrb xccneAoBaHrg
No of suNeys

3Ha,{eHrt no roq(aM koHTDonq
Resu/ts for test poirls

Pe3yrblarbr r npuMe'{aHIs

Resufts ancl remaks
ocHoBHot Metarn 1 2 3 15

npueM'neur,rfr I acceola ble149 149 '149 149

3TB IHAZ 5 6 12 npnerrneMbri / acceplable217 2t7 217 217
MeTahJt uaa 7 I

npuerAnel/'Eti I acce pta ble240 240
oclroBHot Metann 18 2A

noueM.neuhr' I acceota ble149 149 149 14

3fB IHAZ 20 25 26
BDueMneMEri / acceolab/e180 197 180 197

MeTann uiBa 22 24
no,r'.eunewbti I a cce Dta ble1 l7 197

6. MaKpocxonxqecxre y.ccneAoBay.u'. I MacroscoDic examination

MapK.rpoBKa / Mafu:1-A
Psynbrarbr ./ Resu/f

ae(peKroB He o6Hapyxeso
no defects detectedClaHAapt Ha

l,|CnE|taHtg,
Standad for test

EN rSO 17639

npuue\aaye / Remarks: -

,r, Myz;-n-,WA
iaAyarrop,lWE

flloueHko H.A. fl oanncB (signature)

TexHri,tecKuii e(cnepr, IWE
tleoHBrli A.B. nolnfic6 (signature) _ 29.01

415

Crp. I Paqe
WPQR Ne 1 35-C17-PA-G4Si1-14
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npoToKon ilcnbtTAHl4fi cBApHoTo COEfll4HEHt1ff
RECORD OF WELD TEST

7. Apyrxe xccrsAoBaHAA a ncnbnar.u' / Other examinations and : He npoeo4xnxcb / Nof testedIoStS

Pe3yflbrarbr ficnb|TaHxi 6bnu Aonycrt4Mble/H€+pf,y€+H+4$t€ (HeHyxHoe BbtqepKHyrb).
Test results were acceptable/n€t€€€epteble (Delete as

AyArrop, IWE (auditor, IWE)
npoueHKo H.A noAnlacb (signature)

Texrngecxufi excnepr, IWE (technical
LlepHbri A.B. noAnrcb (signature)

WPQR Ne 135-C17-PA- 5t5
G4Si1-14 Crp.l Page

OnxcaH{e nprnoxeHri I Enclosurcs retercnces
Cepr[(pxKaT Ha octroBHoi Marepratl
Ceftificate for the Darent matedal

Ne67295
or I dated 30.50.2014

nporoKor Bn3yanbHoro (oHTpont
Visual test reoort

Ne &18fi5VT
oi l.leted 28 12 2015

Ceprr(Pxrar Ha cBapoqHyp npoaoroKy
Cettiticate for weldina wire

Ne 15't2{3
or I dated 02.12.2015 nporoKon paAt{orpaSrqecKoro |(oHTpon!

Radiog raph ic te st re poft
t&8-lgls or / dafed
28.12.201snacnopr KaqecrBa fia 3aqxrHbti ra3

Quality @ttifrcate for the shhldinq qas
Ne2752
om / dated 09.12.2015

tSrC 'PATONSER7I, Ud., 1 1 Bojenk sheei Kyiv, Ukrante, tel. $e p44) 20G81,61


